
Hardening of 
FPUA Water 
Treatment Systems 
Authors: Keith Stephens, Water Resource Superintendent, FPUA
Steve Murto, Operations Supervisor, FPUA, Troy Lyn, PE, Globaltech

The Fort Pierce Utilities Authority (FPUA) provides potable 
water to the incorporated section of the City of Fort Pierce (City), 
and the surrounding areas of unincorporated St. Lucie County 
including South Hutchinson Island to the Martin County line.  
FPUA also provides bulk water to North Hutchinson Island, 
northern St. Lucie County, and western St. Lucie County.  FPUA 
currently serves approximately 21,100 water accounts within 
the FPUA’s service area excluding bulk customers with an area 
of approximately 61 square miles. FPUA has two potable water 
interconnects, one with Port St. Lucie Utilities and another 
with Martin County Utilities, that are used only for emergency 
purposes.  Since 2002, FPUA has embarked on several projects 
to improve, harden, and increase the reliability of its potable 
water system which are highlighted below.  

Treatment Facilities
The FPUA treats groundwater at its Henry A. Gahn Water 

Treatment Plant (WTP).  The original treatment process at the 
WTP was a standard 20-million gallon per day (mgd) lime 
softening (LS) plant originally constructed in 1963 and expanded 
in 1970 and again in 1975. In addition to the LS facilities, a low-
pressure reverse osmosis (LPRO) membrane treatment system 
was constructed in 2000 and expanded in 2005.  The plant is 
currently permitted at 23.32 mgd with 12.99 mgd permitted for 
the LS plant and 10.33 mgd permitted for the LPRO plant.  A 
brief description of facilities that exist today follows.   

Continued on page 3 >

Raw Water Supply
FPUA currently owns and operates a total of 46 

groundwater wells, including 36 surficial aquifer wells 
and 11 Floridan Aquifer wells.  The surficial aquifer wells 
supply water to the LS plant.  One Floridan Aquifer well 
is dedicated to the LS plant.  Three other Floridan Aquifer 
wells can also be routed to the LS plant.  Ten Floridan 
Aquifer wells are normally dedicated to feed the LPRO 
plant. 

Figure 2: Membrane Building (Upper Left), Lime Softening Units/Filters 
(Right), and Lime Sludge Thickener (Lower Left)

Figure 1: Floridan Aquifer Well FA-7

APRIL		 	   	 	 	 	 	 	 	   2020



Message From The President
Dear SEDA Members, 
	
Happy New Year!  This is our first Recovery Zone of 2020, our committees have been very busy so far.  Our Awards Committee has reviewed our application and made some updates.  The application process has also gone digital, so all submissions will be electronic this year. Please make sure you nominate your plant and one or more of your outstanding co-workers.  You can find the forms on the website. The winners will be featured in the Summer Newsletter, in our mobile app and on our website.

I am excited to announce the launch of the new SEDA Online Member Portal! The Membership Committee reviewed several companies and chose Member Clicks to host our Members Only Portal.  The new online portal allows members to easily pay dues, update their profile, register for events, stay updated with new information, and much more. I invite you to check it out and take advantage of all its features www.SEDA.Memberclicks.net.
As spring is coming upon us, the Program Committee has been working diligently in preparation for the Spring Symposium, unfortunately, after several weeks of careful consideration and with great sadness, we have decided to cancel the SEDA 2020 Spring Symposium May 31 – June 3 in Cape Coral.

The health of our members, volunteers and staff is most important. With the coronavirus pandemic still unfolding, we are being asked to avoid travel and to practice social distancing. It’s uncertain when these guidelines might change. With the conference less than 7 weeks away, it is hard to imagine a scenario in which we could move forward with full confidence.

Please take care and be safe. 

	 Sincerely,
		  Ronald J Castle II, PE
								      

			   SEDA President,
			   Harn R/O Systems



< continued from cover

Figure 4: Feed Sample Panel and Cartridge Filters

Figure 3: LPRO Train A

Lime Softening Plant
Lime softening is provided by two 70-foot diameter softening units 

with hydraulic capacities of 13 and 15 mgd.  After lime softening, the 
partially treated water is then pumped to four air strippers to increase 
oxygen in the water. The aerated water is then pumped to 10 multi-
media filters.  The filtered water gravity flows into three interconnected 
clearwells.  Four clearwell transfer pumps convey the water to three 
ground storage tanks (1 MG, 1.5 MG and 3.0 MG).  Chlorine is added 
to the filtered water in the transfer line to form free chlorine for four-
log disinfection.  In the transfer line, from the clearwell to three ground 
storage tanks, water from the LPRO plant is blended and ammonia, 
fluoride and corrosion inhibitor is added.  Ammonia is added to form 
chloramines for residual disinfection in the distribution system.

LPRO Membrane Plant
The existing 10.33 mgd reverse osmosis plant facilities consists 

of a membrane process building, chemical building, bulk chemical 
storage facilities, degasification/off-gas scrubber system with a 
clearwell, and a deep injection well.  Raw water enters the RO WTP 
from Floridan Aquifer production wells.  As water enters the plant from 
the wells, sulfuric acid  can be added to lower pH.  The water then 
travels through three (3) one-micron nominal rated cartridge filters.   

Following cartridge filtration, the water can be divided into two 
streams, membrane bypass and membrane feed flows.  The membrane 
bypass does not travel through the membrane trains but is blended 
with permeate and sent to the degasifiers to remove hydrogen sulfide.  
Scale inhibitor is added to the membrane feed after cartridge filtration.  
Following the addition of scale inhibitor, the membrane feed can travel to 
either the suction side of the high-pressure membrane feed pumps or be 
discharged to the deep injection well if certain pretreatment conditions 
are not met, and during startup.  Variable speed membrane feed pumps 
boost the water pressure prior to the membrane trains.  Each membrane 
train is equipped with a dedicated membrane feed pump.  The membrane 
permeate (treated water) travels from the membrane trains to the 
degasifiers where it is blended with the membrane feed bypass.  Two of 
the membrane trains have a capacity of  2.25 mgd while the third train is 
rated for 3.25 mgd.  The trains can produce up to a total of 7.75 mgd of 
membrane permeate.  The LPRO plant can blend raw water up to a ratio 
of 3:1 (2.58 mgd) to produce a total of 10.33 mgd of finished water from 
the LPRO plant. Prior to the degasifiers, sulfuric acid is added to the

Figure 5: Deep Injection Well

blended stream to reduce the pH and to assist in the removal of hydrogen sulfide.  In the degasifiers, hydrogen sulfide and 
carbon dioxide are stripped from the blended flow.  Chlorine solution is added at the bottom of the degasifier to oxidize any 
remaining hydrogen sulfide before the degasified water enters the clearwell and to provide free chlorine four-log disinfection.  
Sodium Hydroxide can be added to the LPRO clearwell, if additional pH control is needed.  Three transfer pumps pump the 
degasified water from the RO clearwell to the ground storage tanks.   During transport to the ground storage tanks and  after 
blending with lime softened water, corrosion inhibitor is added to reduce the corrosivity of the LPRO treated water.  As the 
degasified water flows to the ground storage tanks, it is blended with the lime softened water from the lime softening plant. 

The LPRO concentrate waste stream is disposed of in a deep injection well.



Hardening and Reliability Improvements
Prior to 2002, the LS plant was permitted to operate at 20.0 mgd based on the rated capacity of the lime softening units and 

filters.  Once the LPRO plant was built, FDEP questioned the permitted capacity of the entire facility as the LPRO plant was 
built to supplement the LS plant during drought conditions.  Following a number of discussions with FDEP, the overall plant 
rating for the facility was lowered to 13.8 mgd, primarily due to source water limitations.  In 2005, FPUA set a goal of reducing 
the dependence on the lime softening plant as well as increasing the reliability of all the treatment facilities.  With Globaltech’s 
assistance, FPUA looked at establishing “reliability criteria” similar to the Class I Reliability criteria utilized for wastewater 
plants as no reliability criteria currently exist for water plants.  The following paragraphs provides a description of the actions 
taken by FPUA to increase permitted capacity, improve reliability and harden the plants.  

Raw Water Supply
 As of 2002, approximately 50% of the surficial aquifer wells had been in service for 30 to 40 years.  The surficial wellfield 

suffered from low capacity wells that limited the treatment capacity of the lime softening plant to less than 9.99 mgd.  Some 
surficial wells were also vulnerable to sanitary hazards due to their proximity to roadways.  To improve the reliability of 
the wellfield, FPUA embarked on a program of well replacement and annual cleaning and rehabilitation.  Since 2005, seven 
replacement surficial wells have been constructed and four wells have been permanently abandoned or demolished.  FPUA to 
this day continues to rehabilitate and replace their surficial aquifier wells and their surficial wellfield capacity is now over 15 
mgd.  Because of these improvements made to their surficial aquifer wellfield, FPUA was able to increase the LS plant capacity 
to 12.99 mgd. 

Prior to 2005, the existing Floridan Aquifer well capacity was 6.91 mgd.  Two new Floridan Aquifer wells were installed in 
2008 to increase the capacity of the LPRO system to 10.33 mgd.  

Lime Softening Plant 
The 50-year old LS plant has undergone a number of improvements since 2005 to improve the reliability of the LS plant.  The 

improvements include the rehabilitation of both softeners, 10 filters, three clearwells, replacement of four LS clearwell transfer 
pumps, replacement of two backwash pumps, and refurbishment of the gravity thickner. These improvements should allow the 
LS plant to continue to reliably operate for the coming decades.

Low-Pressure Reverse Osmosis Plant 
 The original LPRO plant was constructed in December 2002.  It consisted of two (2) 2 mgd membrane trains with one 

degasifier, with expansion space planned for a total of 6 mgd.  With raw water bypass blending of 3:1, the plant was rated at 
5.33-mgd but had no firm or permitted capacity established as the LPRO plant was designed and constructed to supplement the 
lime softening system during periods of drought using the Floridan Aquifer.  Many of the redundant equipment that would have 
been provided for firm capacity as an individual LPRO plant was not included in the original construction.  

Figure 6: Degasifier Clearwell with Transfer Pumps Figure 7: Off Site Surficial Aquifer Well



Following the reliability study in 2005, the LPRO plant was slowly 
retrofitted to increase the firm/permitted capacity of the LPRO plant within 
the existing building footprint.  The LPRO plant firm capacity was raised 
from 0 mgd to 6.0 mgd and then to the current rating of 10.33 mgd.  The first 
expansion phase to increase the LPRO firm capacity to 6.0 mgd included 
the installation of a membrane feed piping manifold, installation of a 3rd 
membrane feed pump, purchase of a spare on-the-shelf degasifier blower, 
and addition of piping to bypass the LPRO clearwell.  

In the second expansion phase, the two (2) original 2.0 mgd membrane 
trains were retrofitted with additional membrane vessels and elements to 
increase their capacity to 2.25 mgd each.  A third, larger, 3.25 mgd membrane 
train was installed in an open slot space which was originally planned for 